

Flame Ignition Testing



Test Report

No. 177-003055

Date: Jan 30, 2007

Page 2 of 2

Test Results:

Ignition Characteristics of Finished Textile Floor Covering Materials ASTM D 2859-02

Test Criterion:

A specimen passes the test if the charred portion does not extend to within 1.0 inch of the edge of the hole in the flattening frame at any point.

	<u>Pass</u>	<u>Fail</u>
No. of Specimens	8	0

Requirements:

At least 7 of the 8 specimens must meet the above criterion.

Conclusion : The submitted sample was found to meet the criteria of ASTM D2859-02.

*** End of Report ***